UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT80/MCS1 /SISO /Port1/PWL 9/9dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -10.9 2.8 -8.1 8 16.1 Complied

Results: 802.11ac /HT80/MCS1 /SISO /Port1/PWL 9/9dBi Antenna/Port 1

T

B OBWT

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
d B VBW 3 MHE

Mode Auto FFT

Mi[1]

30 dBm

20 dBm

10 céim

ey

Span 1200 MHz

32001 pts

11806763
oate: 20 FEB 2020 183405

Result: Pass

Bottom Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS1 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -7.3 2.8 -4.5 8 125 Complied

Results: 802.11ac /HT80/MCS1 /SISO /Port1/PWL 12 /9 dBi Antenna/ Port 1

T

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT
M1[1] 7.26 dim|
30 dém 564654640 GHz|
20 dém
10 c&m
o
— N R RPN S S
7 | T
T [
3
/ \
T BN e
-60 dém
CF 5.61 CHz 32001 pts Span 120.0 MHz
| (NN v

11508763
Cate: 20 FEB 2020 184553

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS8 /SISO /Port 1/PWL 9/9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -12.5 4.1 -8.4 8 16.4 Complied

Results: 802.11ac / HT80/ MCS8 /SISO /Port 1 /PWL 9/9 dBi Antenna/Port 1

Spectrur o
RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT
M1[1] 12.49 dim|
30 dém 556280400 GHz|
20 dém
10 déim
0 dB
- - A b Aty
A, ,\\ oA | \, vy
| l
3 T
/ el
-60 dém
CF 5.53 CHz 32001 pts Span 120.0 MHz
J J (NN v
11908763
Pate: 20 FEB 2020 183701

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS8 /SISO /Port 1 /PWL 12/ 9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -9.6 4.1 -55 8 135 Complied

Results: 802.11ac / HT80/ MCS8 /SISO /Port1/PWL 12/9 dBi Antenna/ Port 1

T

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT

Mi[1] 1,63 dim)
564250020 GHz|

30 dBm

20 dBm

10 céim

T, e TR A
| o N/ b
¥ T .
/ b
e I
60 gBm
CF 5.61 GHz 32001 pis Span 120.0 MHz
J G we

11806763
Cate: 20 FEB. 2000 154344

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4

Page 392 of 521



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 5.4 1.5 -3.9 -4.3 1.5 -2.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -3.9 -2.8 -0.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.4 4.9 5.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1]

30 dBm-

20 dBm:

32001 pts

(NN v
11806763
Joate: 20 FEB 2000 100025

Hpan 30.0 MHz

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

SGL Count 200/200

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
Jo At 0 dB BWT 5T VBW IMH:

Made auta FFT

@ 17m View

30 dBm-

Mi[1]

20 dBm:

5.495492640 GHz|

32001 pts

11806763
oate: 20 FEB 2030 100143

Hpan 30.0 MHz

Bottom Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 0.3 1.5 1.8 -0.5 1.5 1.0
Middle -2.2 1.5 -0.7 -3.7 1.5 -2.2
Top 0.4 1.5 1.9 -0.6 1.5 0.9
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 1.8 1.0 4.4
Middle -0.7 -2.2 1.7
Top 1.9 0.9 4.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.4 4.9 0.5 Complied
Middle 1.7 4.9 3.2 Complied
Top 4.2 4.9 0.7 Complied
Result: Pass
Page 396 of 521 FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,35 C0 » RBW 1 MHz Ref Level 35.00 dEm  OMset 26,35 0 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 0.30 dBmy m1[1] 2.20 dBmy
Ao 5.518766290 GHz] Ao 5573401140 GHz|
0 0
0 cim 0 cim
0de - 0de
; \ /-'--x e — -~—~=—-~—\
f/ 1}
-10 f -10 g8
i 7
1 1 Jf
/ \ !
o ; oE
/ / \
30 gBm -30 68
— T \'“—-h
- ~— o -
-40 gBm 40 gBm
<50 <50
50 60 6B
CF 5.52 GHz 32001 pis Span 30.0 MHz CF 5.58 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
Cate: 20 FEB. 2020 101233 Pater 11 MAR 2020 125510
Bottom+1 Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dBm  Offset 26,35 C0 » RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
@ 17m view
Mi[1] 0.36 dim|
308 5.698641600 GHZ
0
0 cim
0de 1
. [ _—'H“‘\
" / \
{
20 g8 / T
30 gBm
" T
-~ g
-40 cBm:
<50
60 gBm
CF 5.7 GHz 32001 pis Span 30.0 MHz
)il [T
11908763
Joate: 20 FEB 2020 11.0117
Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
mi[1] 0.53 dism)| mi[1] .66 dim|
Ao 5.518019120 GHz, o 5573025020 GHz)
20 20
0 cé 0 cé
o — 1 —— 0 demm
/ ™ e
10 . - -10 d& 7 \‘
."r ¥ \
20 dm / \\ 20 dem + T
-30 dém: 30 dam—— / \ ~
B \ B ‘/J —
ER 0 =
30 30
40 40
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v i I J G v
11808763 11808763
Cate: 20 FEB. 2020 101350 Cater 11 MAR 2020 123514

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

mi[1] 0.61 dim)
5.705490770 GHz|

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 20 FEB 2030 110235

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.8 1.7 -4.1 -5.5 1.7 -3.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -4.1 -3.8 -1.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -1.0 4.9 5.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrun ] o
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

M1[1] 5.81 dim|

30 dBm-

20 dBm:

-60 dém

CF 5.5 GHz 32001 pts Span 200 MHz

11806763
oate: 20 FEB 2020 100318

Bottom Channel

Result: Pass

@ Page 400 of 521 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrur ] o
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200
@ L7m View
M1[1] 5,46 dem)
30 dBm: 5.494587980 GHz|
20 dém:
0 cém
0 dB =
U S S— i I
~,
-10 dé Y
/ A
2068 | -
30 \
a4 T
S )
50
60
CF 5.5 CHz 32001 pts Span 30.0 MHz
J1 (I v
11806763
Cater: 20 FEB 2020 10104 35

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 0.4 1.7 2.1 -0.8 1.7 0.9
Middle 21 1.7 -04 -2.6 1.7 -0.9
Top -0.1 1.7 1.6 -0.9 1.7 0.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 2.1 0.9 4.0
Middle -04 -0.9 2.3
Top 1.6 0.8 4.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.0 4.9 0.9 Complied
Middle 2.3 4.9 2.6 Complied
Top 4.0 4.9 0.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

ate: 20 FEB. 2020 11:0410

Top Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
mi[1] 0.35 dism)| mi[1] 2.05 dism)
Ao 5.522529300 GHz Ao 5577909440 GHz|
20 20
0 cém 0 cém
o e r - — 0de -
—t ]
/ \ ) !
10 i -10 7 1
I L /
[ 1y !
20 dem 2068 + v
/ /‘ ‘\
5 -30 dém:
o ] 1 T
40 d&m: 40 d&m:
~50 cBm- <50
60 dém: 60 08
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
11808763 11808763
Cate: 20 FEB 2020 101547 Pate 11 MAR 2020 125547
Bottom+1 Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
SGL Count 200/200
@ 17m view
Mi[1] 0.06 dim|
30 5.709628950 GHz|
20
0 cém
od .
/ — — \
10 - LY
{
[ [\
i h
. —
-40 68
<50
&0
CF 5.7 GHz 32001 pts Hpan 30.0 MHz
J G v
11808763
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

Top Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,35 C0 » RBW 1 MHz Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 0.83 dBmy m1[1] 2.64 dBmy
Ao 5.514547670 GHz Ao 5581040590 GHz]
0 0
0 cim 0 cim
] s —— - —t 0 dé: 4.
7 T Y e (R SN Mo s N N
-10 -10 6B
i i { \
] f L
2046 I ) . |
} \ ] |\
30 gBm -30 68
o ~— | -
~40 gBm 40 dBm
<50 <50
50 60 6B
CF 5.52 GHz 32001 pis Span 30.0 MHz CF 5.58 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Cate: 20 FEB. 2020 101705 Pater 11 MAR 2020 128551
Bottom+1 Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
@ 17m view
Mi[1] 0.93 dim|
308 5.699221900 GHz|
0
0 cim
0 dém I eSS L ——
/- _h\
10 L
- 7 |
!
20 de | i
/ N
30 dem—p— =
= —-/’ HH--\--""- -
-40 cBm:
<50
50
CF 5.7 GHz 32001 pis Span 30.0 MHz
] G v
11908763
Cate: 20 FEB 2020 11:0527
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT20 / MCS0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.9 0.5 -3.4 -3.5 0.5 -3.0
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -3.4 -3.0 -0.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.4 4.9 5.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20 / MCS0 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 1

Spectrun ] o
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200
@ 17m View

Mi[1]

30 dBm-

20 dBm:

-60 dém

CF 5.5 GHz 32001 pts Span 200 MHz

11908763
ate: 20 FEB. 2020 111025

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20 / MCS0 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 2

Spectrun ] o
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1]

30 dBm-

20 dBm:

L—T - _

CF 5.5 GHz 32001 pts Span 200 MHz

11806763
Cate: 20 FEB. 2000 11:11:44

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT20 / MCS0 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 1.0 0.5 1.5 0.7 0.5 1.2
Middle 1.3 0.5 1.8 0.0 0.5 0.5
Top 0.7 0.5 1.2 -0.1 0.5 0.4
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 1.5 1.2 4.3
Middle 1.8 0.5 4.0
Top 1.2 0.4 3.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.3 4.9 0.6 Complied
Middle 4.0 4.9 0.9 Complied
Top 3.7 4.9 1.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO0 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 1

ate: 11 MAR 2020 140835

Top Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 1.01 ditm) M1[1] 1.27 dism
Ao 5.517034780 GHz| Ao 5574623610 GHz]
20 20
0 cém 0 cém
0de : 0de ==
/ / \
10 : . 1068 + -
| \
20 e ! \ an o ! i
20 \ 20 ; v
-30 g8 30 \
| — — T
40 =40 cBm
~50 cBm- ~50 cBm-
60 dém: 60 dém:
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
TiEEe 1506763
Pater 11 MAR 2020 134538 Pate: 11 MAR 2020 135426
Bottom+1 Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
o att 2068 BWT 57 VBW 3MHz  Mode Auto FFT
SGL Count 200/200
@ 17m view
Mi[1] 0.67 dim|
30 5696610540 GHz|
20
0 cém
o /— X
/
-10 f
20 8 { T
nary / L L
40 dam
<50
40
CF 5.7 GHz 32001 pts Hpan 30.0 MHz
J G v
11908763
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT20 / MCSO0 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 2

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

@ 17m view

mi[1]

0.07 dism|
5.704061120 GHz|

CF 5.7 GHz 32001 pts

Hpan 30.0 MHz

11806763
ate: 11 MAR 2020 140832

Top Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,35 C0 » RBW 1 MHz Ref Level 35.00 dEm  OMset 26,35 0 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 0.72 dBmy m1[1] 0.04 dBmy
Ao 5.518731600 GHz] Ao 5577442500 GHz]
0 0
0 cim 0 cim
0de 2. 0de L S — — —
) / A
/ LY " /!
10 .' T - 7 T
2068 ] \‘ 2048 - |
/ 3
-30 68 -30 68
- ,/ e | .
40 d&m: a0 =
<50 <50
50 60 6B
CF 5.52 GHz 32001 pis Span 30.0 MHz CF 5.58 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Pater 11 MAR 2020 134543 Pate: 11 MAR 2020 135422
Bottom+1 Channel Middle Channel
Spectrun ] =
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 5.4 1.6 -3.8 -4.7 1.6 -3.1
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -3.8 -3.1 -0.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.6 4.9 55 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT20 / MCS4 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

b Att 20 o8
SGL Count 200/200

BWT

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz

5T VAW IMH:  Mode auto FFT

@ 17m View

Mi[1]

30 dBm-

5.36 dim|
5.492310870 GHz|

20 dBm:

32001 pts

Hpan 30.0 MHz

11806763
ate: 20 FEB. 2020 111318

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20 / MCS4 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum | =

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1] 1.60 dibr

30 dBm- 5.496452610 GHz|

20 dBm:

CF 5.5 GHz 32001 pts Span 200 MHz

11806763
Cate: 20 FEB. 2000 111435

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 0.0 1.6 1.6 -0.5 1.6 1.1
Middle -1.6 1.6 0.0 -2.5 1.6 -0.9
Top 0.2 1.6 1.8 0.0 1.6 1.6
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 1.6 1.1 4.4
Middle 0.0 -0.9 2.2
Top 1.8 1.6 4.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.4 4.9 0.5 Complied
Middle 2.2 4.9 2.7 Complied
Top 4.3 4.9 0.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 1

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,85 5 @ RBW 1MHz Ref Level 35.00 dBm  Offset 26,8503 @ RBW 1 MHz
o At ¢ BWT 5T VBW 3MHz  Mode auto FFT o At ¢ BWT 57y VBW 3MHz  Mode auto FFT
SGL Count 200,200 SGL Count 200,200
@ 17m view @ 17m view
mi[1] 0.03 dism)| m1[1] 1.60 dim)
e 5.521954630 GHz| o 5574113620 GHz
20 20
0 e 0 e
o — L —— o
/ﬂ T //‘_—’L“‘“‘ e
10 7 T 10 J T
i \ A

40 40
30 30
40 40
CF 5.52 GHz 32001 pls Hpan 300 MHz CF 5.58 GHz 32001 pls Hpan 30,0 MHz
— p—— —
1 ] ([T L 1 ] I e
TiEEe 1506763
oate: 11 MAR 2020 134735 Pate: 11 MAR 2020 135456

Bottom+1 Channel Middle Channel

Spectrun ] =
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
SGL Count 200/200
@ 17m view
Mi[1] 0.20 dism|
o 5.692717730 GHz,
20
0 cém
L 3
o /f N S
w 7 Y
{ !
/ Y

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 20 FEB 2020 120537

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 0.47 dim) m1[1] 2.47 dim)
Ao 5.521417460 GHz o 5503062720 GHz
20 20
0 cém 0 cém
) ———————] = —— o ¥
e /—h__—ﬂ—" T
/
10 10
/ L1
20 - Y 20 £ ;
/ \\ /
30 -30 g8 A
[
| — o~ P
40 -40 68
30 30
40 40
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v i I J G v
TiEEe 1506763
Pate: 11 MAR 2020 13.48.00 Pate: 11 MAR 2020 1385:.02

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 0.02 dem|
5.696401990 GHz|

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 20 FEB 2000 120654

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.5 0.5 -4.0 -3.7 0.5 -3.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -4.0 -3.2 -0.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.8 4.9 5.7 Complied

Result: Pass

Page 417 of 521 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

b Att

SGL Count 21

|

2068 BWT LR T

00,200

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz

VBW 3 MHz  Mode Auto FFT

@ 17m View

30 dBm-

Mi[1]

20 dBm:

-30 dBm-

-60 dém

CF 5.5 GHz

32001 pts

Hpan 30.0 MHz

11508763

oate: 20 FEB 2000 121143

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

b Att 2068 BWT
SGL Count 200/200

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz

5T VAW IMH:  Mode auto FFT

@ 17m View

30 dBm-

Mi[1]

20 dBm:

— |

-60 dém

CF 5.5 GHz

32001 pts

11806763
oate: 20 FEB 2020 121301

Hpan 30.0 MHz

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 1.5 0.5 2.0 0.5 0.5 1.0
Middle 1.7 0.5 2.2 1.3 0.5 1.8
Top 1.1 0.5 1.6 0.9 0.5 1.4
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 2.0 1.0 4.0
Middle 2.2 1.8 4.2
Top 1.6 1.4 4.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.0 4.9 0.9 Complied
Middle 4.2 4.9 0.7 Complied
Top 4.2 4.9 0.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS0 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att ¢ BWT 57y VBW 3MHz  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 1.49 dikm) m1[1] 1.66 dikm)
o 5526626980 GHz| o 5506394490 GHz
20 20
0 cé 0 cé
] /— = ] /— =S
o ] A o a +
! 4 / \
| / }

= GEm 30

~50 cBm- ~50 cBm-

<60 gém- <60 gém-

CF 5.52 GHz 32001 pts Span 200 MHz CF 5.58 CHz 32001 pts Span 30.0 MHz

— —_— —
G v . J G v

11806763 11806763
Joate: 20 FEB 2020 123021 Joate: 11 MAR 2020 14.08.07

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 1.07 debm|
30 dém 5.703220210 GHz|

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oater 20 FEB 2000 130642

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS0 / MIMO / Port 1+2 / PWL 18/ 9 dBi Antenna/ Port 2

oate: 20 FEB 2030 130800

Result: Pass

Top Channel

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,35 C0 » RBW 1 MHz Ref Level 35.00 dEm  OMset 26,35 0 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 0.45 dBmy m1[1] 1.28 dBmy
Ao 5517596330 GHz| Ao 5,502384930 GHz|
0 0
0 cim 0 cim
o - —— 0 dé: —— - == —
s |2
10 £ " -10 d& 7 -
| / \
o | \ I / |
2 - T 2 - T
/" /.f' \
-30 68 -30 68
P - - .
40 gem 40 dem
<50 <50
50 60 6B
CF 5.52 GHz 32001 pis Span 30.0 MHz CF 5.58 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Cate: 20 FEB 2020 1231:38 Pater 11 MAR 2020 140813
Bottom+1 Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
@ 17m view
Mi[1] 0.91 dim|
308 5.607529760 GH
0
0 cim
b I .
v N
f
10 . 1
.\‘
o / -
/ )
3008
L —
-40 cBm: —
~50 cBm-
50
CF 5.7 GHz 32001 pis Span 30.0 MHz
] G v
11908763
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -6.0 1.9 -4.1 5.1 1.9 -3.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -4.1 -3.2 -0.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.8 4.9 5.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrurr ] :9_:
Ref Level 35.00 deém  Offset 26,95 49 & RBW 1 MHz
o ant 20d8 BWT 575 VAW 3IMHz  Mode Auto FFT
SGL Count 200/200
@ 17m View
M1[1] 5.93 dim|
30 dém 5.490814100 GHz
20 dém
U cem-
0 -
e N R~ A [ —
-10 6B 4
/| \
! Y
2008 - T
A
30 gBm —~ -
/ h\""--\.
| =amreEm— ——
50
60 dém:
CF 5.5 GHz 32001 pis Span 30.0 MHz
J] G we
11908763
Fater 20 FEB 2020 121430

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

b Att 2068 BWT
SGL Count 200/200

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz

5T VAW IMH:  Mode auto FFT

@ 17m View

30 dBm-

Mi[1]

20 dBm:

32001 pts

11508763
Pate: 20 FEB 2020 121545

Hpan 30.0 MHz

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -04 1.9 1.5 -1.7 1.9 0.2
Middle 0.2 1.9 2.1 -1.5 1.9 0.4
Top -0.6 1.9 1.3 -1.3 1.9 0.6
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 1.5 0.2 3.8
Middle 2.1 0.4 3.9
Top 1.3 0.6 3.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 3.8 4.9 1.1 Complied
Middle 3.9 4.9 1.0 Complied
Top 3.6 4.9 1.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =

Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200

@ 17m view @ 17m view

m1[1] 0.42 dim) m1[1] 0.17 dimy

Ao 5.522845220 GHz| o 5573779880 GHz
20 20

0 cé 0 cé

, i
o = — = = o — —— e 1 —
s - T TN 4 T
!
10 I.-" v 10 .". “-.I
/ \ / \
20 dBm / il 'y
30 dBm 30 dBm
__/

e - - \-__

40 40

30 30

40 40

CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz

— —— —
G v i I J G v

11808763 11808763

Cate: 20 FEB 2020 123327 Pater 11 MAR 2020 140828

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 0.64 dim|
e 5704607670 GHz

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 20 FEB 2000 130823

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

ate: 20 FEB 2020 131041

Top Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 1.68 dikm) m1[1] 1.53 dikm)
Ao 5.522241490 GHz Ao 5577601010 GHz,
20 20
0 cém 0 cém
od ¥ 0de —
— e | - N — e et | e
"< T - =N / T N
-10 - -10 g8 +
/ 4 / Y
P " | - ."l i
20 . 20 dem T
/ \ /
-30 dém: 30 dBm \ =
P e —
=0 dem — 4008 -
<50 ~50 cBm-
40 60 dém:
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v G v
TiEEe 1506763
Cate: 20 FEB 2020 123445 ater 11 MAR 2020 140544
Bottom+1 Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
o att 2068 BWT 57 VBW 3MHz  Mode Auto FFT
SGL Count 200/200
@ 17m view
Mi[1] 1.28 ditm)|
30 5.607002570 GH
20
0 cém
o - —]
/_-—-— i ] H—'—-m_—\
-10 ;
{ A
/ 1
20 8 7
!
-30 dém:
/ -\-\"‘--\.
-40 cBm:
<50
60 dém:
CF 5.7 GHz 32001 pts Hpan 30.0 MHz
J G v
11908763
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.8 35 -6.3 -9.5 3.5 -6.0
Middle 94 35 -5.9 -10.4 35 -6.9
Top 9.1 35 -5.6 -10.5 3.5 -7.0
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -6.3 -6.0 -3.4
Middle -5.9 -6.9 -3.4
Top -5.6 -7.0 -3.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -3.4 4.9 8.3 Complied
Middle -3.4 4.9 8.3 Complied
Top -3.3 4.9 8.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =

Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] Q.77 diam) m1[1] 9.38 dBm)

o 5.52396270 GHz o 5.59527980 GHz
20 20

0 cém 0 cém

0de 0de

. T 1" 10 ot d

/ N \ / N
20 g . - 2008 |
| b 1 |
/ 1 | \
-30 dém: T -30 dém: /
\ L - \\
mr By

<50 cem- <50 cem-

60 dém: 60 dém:

CF 5.51 GHz 32001 pts Hpan 60.0 MHz CF 5.50 GHz 32001 pts Hpan 60.0 MHz

— —— —
J J G v i I J G v
11808763 11808763
Pate: 20 FEB 2020 131543 Cate: 20 FEB 2020 133554

Bottom Channel Middle Channel

.Jg‘!

Spectrun ]
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
Jo At 0 dB BWT G4 VAW IMH:  Mode auto FFT

SGL Count 200/200
@ 17m view

Mi[1] 9.06 dim|

30 dBm 5.66477830 GHz|

50 dam

<60 gém-

CF 5.67 GHz 32001 pts Span 600 MHz

11806763
oate: 20 FEB 2020 134505

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 2

Spectrur ] = Spectrur ] =
Ref Level 35.00 dm  Offset 26,95 08 & RBW 1 MHz Ref Level 35.00 dBm  Offset 26,9503 & RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
mi[1] 9.50 dim)| m1[1] 10.43 dim)
e 5.51971610 GHz o 5.50145210 GHz
20 20
0 dém 0 dém
0 i 0 i
’ IS AN BRA NN Ruhs Ranae 0 SN RENEESSS
-
f \ I )
e e ] T
f \ / \
B ; i " 1
-30 0 // \ -30 dém —_/.' \\
- fp— s
50 dam 50 dam
<60 gém- <60 gém-
CF 5.51 GHz 32001 pts Span 600 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
— m— —
) ] I v I N ] (T
11806763 11806763
Cate: 20 FEB. 2020 132007 Cate: 20 FEB 2020 133812

Bottom Channel Middle Channel

.Jg‘!

Spectrur ]
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz

o att ¢ BWT G4 VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 10.46 dibm)
e 5.60509890 GHz|

50 dam

<60 gém-

CF 5.67 GHz 32001 pts Span 600 MHz

11806763
oate: 20 FEB 2000 134723

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.0 2.7 -8.3 -9.5 2.7 -6.8
Middle 94 2.7 -6.7 -10.1 2.7 -7.4
Top -9.5 2.7 -6.8 -10.9 2.7 -8.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -8.3 -6.8 -4.7
Middle -6.7 -7.4 -4.5
Top -6.8 -8.2 -5.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -4.7 4.9 9.6 Complied
Middle -4.5 4.9 9.4 Complied
Top -5.0 4.9 9.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 10.97 dem| M1[1] 9,33 dim|
Ao 5.51609920 GHz o 5.59953050 GH2
20 20
0 cém 0 cém
0de 0de
10 10 -
_,\_\_/\_\ e —— | S \
¢ \ _, Vi \
o / | 20 | 1
] ! ] \
/ \ / \
-30 08 - \ -30 d&ém - .
/ ol _/’/ \A
= famrEem=
<50 cem- <50 cem-
60 dém: 60 dém:
CF 5.51 GHz 32001 pts Hpan 60.0 MHz CF 5.50 GHz 32001 pts Hpan 60.0 MHz
— —— —
(NI v (NI v
11808763 11808763
Cate: 20 FEB 2020 135502 Cate: 24 FEB 2020 144344

Bottom Channel

.Jg‘!

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
Jo At 0 dB BWT G4 VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m view

mi[1]

9,50 dikm|
567368800 GHz

50 dam

CF 5.67 GHz 32001 pts

Hpan 60.0 MHz

11806763
oate: 20 FEB 2030 143503

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,85 5 @ RBW 1MHz Ref Level 35.00 dBm  Offset 26,8503 @ RBW 1 MHz
b At 2048 BWT G4 VBW IMH:  Mode Auta FFT Jo At 0 dB BWT G4ps VAW IMH:  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
mi[1] 9.49 dim)| m1[1] 10.13 dim)
HeE 5.50239340 GHz o 559409360 GHz
20 20
0 e 0 e
] ]
-10 dém: — S =] -10 d&m: %,
/ \ /N—\/—‘\N\ e N
! \ ! |
] \ ! \ |
20 dam 1 + 20 dam ] T
{ 1 { |
30 + T 30 T '\
_J/ \ Bl J S
e [“roeti== —
50 dam 50 dam
60 d&m 60 d&m
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60,0 MHz
— m— —
(NI v . ) | (NI v
11806763 11806763
Pate: 20 FEB 2020 135520 Cate: 24 FEB 2020 144502

Bottom Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz

o att ¢ BWT G4 VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 10.91 dim|
30 dém 5.67493300 GHz|

50 dam

<60 gém-

CF 5.67 GHz 32001 pts Span 600 MHz

11908763
[ate: 20 FEB. 2020 143521

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -17.2 3.2 -14.0 -16.1 3.2 -12.9
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -14.0 -12.9 -10.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -10.1 4.9 15.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 9 /9 dBi Antenna/ Port 1

Spectrur ] :9_:
Ref Level 35.00 dBm  Offset 26,35 00 » RBW 1 MHz
b Att 2068 BWT 1T VAW 3 MH:  Mode suto FFT
SGL Count 200/200
@ 17 View
mi[1] 17.18 dim|
30 dBm- 5.54622950 GHz|
20 dBm:
U cem-
0 i
-10 &
, A AnN N
T v -\/'\N'J\:' |/ ™ 1
30 T
f=40-cen
50
<60 gém-
CF 5.53 CHz 32001 pts Span 1200 MHz
— e e
G we
11806763
Joate: 20 FEB 2020 144725

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrur ] o
Ref Level 35.00 deém  Offset 26,95 49 & RBW 1 MHz
o ant 0d8 BWT s VBW 3MH:  Made auto FFT
SGL Count 200/200
9 17m view
Ma[1] 16.13 dBm|
30 dém 50746700 GH
20 dém
U cm:
0
-10 6B
n
. ."/“"-u“-"““". [ L P L e
2008 T T 1 ;
] ¥, 7 Vv
30 gBm -
50 d&m
60 dém:
CF 5.53 GHz 32001 pis Span 120.0 MHz
G we
11908763
Cate: 20 FEB 2020 144545

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -14.6 3.2 -11.4 -17.0 3.2 -13.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -11.4 -13.8 -9.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top -9.6 4.9 145 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrur ] :9_:
Ref Level 35.00 d8m  Offset 26,9568 @ RBW 1 MH:
o att 0B BWT 1Tps VBW 3MH:  Made Auta FFT
SGL Count 200/200
@ 17 View
Mi[1] 14.61 dBm)
3 dim 5 64376020 GHz
20 dim
U cm:
0de
-10 g8 -
o N
AT el SNV A chdoatl A
20d8 f 3 = =
f A" MY
| i 1
| 1
-30
e (.
i
50
60 dém:
CF 5.61 GHz 32001 pts Hpan 1700 MHz

11806763
oate: 20 FEB 2000 145522

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrur ] o
Ref Level 35.00 deém  Offset 26,95 49 & RBW 1 MHz
o ant 0d8 BWT s VBW 3MH:  Made auto FFT
SGL Count 200/200
@ 17m View
M1[1] 16.96 dem|
30 dém 564749510 GHz]
20 dém
U cm:
0
-10 6B
. P W
i W W TA
30 !
- n—'_/ \'\_,_
T
50
60 dém:
CF 5.61 GHz 32001 pis Span 120.0 MHz
G we
11908763
ater 20 FEB. 2000 150040

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -17.5 4.6 -12.9 -16.8 4.6 -12.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -12.9 -12.2 -10.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -10.4 4.9 15.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrurr ] :9_:
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
o att 20 dB BWT 1T VBW 3IMH: Mode suta FFT
SGL Count 200/200
@ 17 View
M1[1] 17.46 dim)
30 dém 556389140 GHz
20 dém
I cem-
0 e
-10 d8
1
20 g8 It !
AFTTTY /—_, ¥ A
{ \f W W
-30 - =
I
50
60 d&m
CF 5.53 GHz 32001 pls Hpan 120.0 MHz
(NN v
11806763
Cate: 20 FEB. 2000 14 8442

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrur ] o
RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
Jo At 0 dB BWT 1Tps VBW 3 MH: Mode suto FFT
SGL Count 200/200
@ 17m View
Mi[1] 16.76 dBm|
30 dBm: 552745380 GHz|
20 dém:
0 déim
0 dB
-10 dé
i A
-20 g8 f o T
I 1 W ) v
-3 T
J -
S0
-60 dém
CF 5.53 CHz 32001 pts Span 120.0 MHz
(I v
11908763
ate: 20 FEB. 2000 144500

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -16.3 4.6 -11.7 -17.6 4.6 -13.0
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -11.7 -13.0 -9.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top -9.9 4.9 14.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum | =

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

Jo At 0 dB BWT 1Tps VAW 3IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

M1[1] 16.33 dim|
30 cBm 564599140 GHz]

20 dBm:

Ak TAY A AN 9 Y ] A nf

-60 dém

CF 5.61 CHz 32001 pts Span 1200 MHz

11908763
ate: 20 FEB. 2000 145627

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT80/ MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum ] o
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
o att 0B BWT 1Tps VBW 3MH:  Made Auta FFT
SGL Count 200/200
@ 1Fm view
Mi[1] 17.60 dBm)
3 dim 5 60474640 GHz
20 dim
0 dim
0de
-10 g8
o0 & A E .
s T o v f \"As a1
] LY 7 v W |
| v |
-30 dém: t T
_— A
50 dam
-60 d&m:
CF 5.61 GHz 32001 pts Hpan 1700 MHz
(NN v
11808763
Cate: 20 FEB 2020 145745

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.1 0.7 -4.4 -4.7 0.7 -4.0
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -5.9 0.7 -5.2
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr\?Ich'[i:;jz-I?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -4.4 -4.0 -5.2 0.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.1 3.2 3.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Result: Pass

Spectrur ] o
Ref Level 35.00 J6m  OMset 26,80 0 = RBW 1 Wz
jo Att 20 6B BWT LR T VAW 3 MH:  Mode suto FFT
SGL Count 200,200
9 17m view
Ma[1] 5.13 dBm|
30 dem- 5.496031690 GHz|
20 dBm-
U cem-
0 de T
L 4
ot
-10 & s
/ A
f Al
-20 6B .l’
fi \
I
a0 /’ \\\
50
<60 gém-
CF 5.5 GHz 32001 pts Span 200 MHz
] NI we
11908763
Jpate: 14 FEB 200 125808

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrur ] o

Ref Lovel 35.00 dEm  Offset 26.90 03 w RBW 1 MH:
o ant 2066 BWT  57ps VAW 3MH:  Mode huta FFT

SGL Count 200/200

@ 17m View

ETE] 167 dan

30 e 5.501018090 GH2
20 dém

I cem-

0 8

S N R L
-10 8 7 v
r' \
20 ¢8
i i
/
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f'/ \-\_

50

60 dem:

CF 5.5 GHz 32001 pls Span 30.0 MHz

J1 (NN v

1906763
Joate: 16 FEB 2000 125822

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
SGL Count 200/200
@ 1Fm View
MI[1] 5.91 dem|
30 dBm- 5.496353240 GHz|
20 dBm:
U cm:
04 -
e —_ - ——
108 .
/ \
20 Jr
I \
I \
® / <
\“-\.
<60 gém-
CF 5.5 GHz 32001 pts Span 200 MHz
. I %
11908763
Pater 15 FEB 2000 130038

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 2.7 0.7 -2.0 -3.5 0.7 -2.8
Middle -34 0.7 -2.7 -4.5 0.7 -3.8
Top -1.6 0.7 -0.9 -3.4 0.7 2.7
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -3.1 0.7 -2.4
Middle -3.6 0.7 -2.9
Top -3.7 0.7 -3.0
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -2.0 -2.8 -2.4 2.1
Middle -2.7 -3.8 -2.9 15
Top -0.9 2.7 -3.0 2.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.1 3.2 1.1 Complied
Middle 15 3.2 1.7 Complied
Top 2.5 3.2 0.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/Port 1

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 2.66 dim) m1[1] 3.35 dBam)
o 5522516170 GHz o 5.586180740 GHz]
20 20
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CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v i I J G v
TiEEe 1506763
Pate: 11 MAR 2020 1336:.00 Pater 11 MAR 2020 133645

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 1.64 dem|
30 dém 5.705276090 GHz|

50 dam

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate 146 FEB 2030 141250

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrur ] = Spectrur ] =

RefLevel 35.00 dBm  Offset 26,95 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att ¢ BWT 57y VBW 3MHz  Mode auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] .48 dBm) m1[1] 4.54 dBm)

Ao 5527014160 GHz Ao 5503566140 GHz
bl bl
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Bottom+1 Chann

el

.Jg‘!

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 51
SGL Count 200/200

VBW 3 MHz  Mode Auto FFT

@ 17m view

mi[1]

3.42 dim|
5.699025030 GHz|

50 dam

CF 5.7 GHz 32001 pts

Hpan 30.0 MHz

11908763
ate: 15 FEB. 2000 141407

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrur ] = Spectru ] =

Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 3.08 dBm) m1[1] 3.59 dBmy

o 5.516992590 GHz, o 5 582556480 GHz|
20 20
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e P 1 ol "1 N
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Pater 11 MAR 2020 133510 Pate: 11 MAR 2020 133655

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 3.66 dim|
e 5.703308020 GHz]

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 14 FEB 2000 141525

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.8 0.4 -4.4 -4.0 0.4 -3.6
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -5.6 0.4 -5.2
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr\?Ich'[i:;jz-I?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -4.4 -3.6 -5.2 0.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.3 3.2 2.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Result: Pass

Spectrur ] o

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 1 MH:z
o At 0GB BWT  ETps VBW 3IMHz  Mode auto FFT

SGL Count 200/200

@ L7m View

M1[1] 1.79 dim|

30 cBm 5497458520 GHz]
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Pater 15 FEB 2020 125401

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Result: Pass

Spectrun ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200
@ 17m View
Mi[1]
30 dBm:
20 dém:
0 déim
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/
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Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrur ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  5T7ps  VBW 3MHz  Mode auto FFT

SGL Count 200,200

@ 17m View

mi[1]

30 dém 4953

20 dém
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-10 vi
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f \
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J (NN v
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Pate: 16 FEB 2020 125535

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -1.4 0.4 -1.0 -2.3 0.4 -1.9
Middle -1.7 0.4 -1.3 -3.0 0.4 -2.6
Top -1.7 0.4 -1.3 -3.8 0.4 -3.4
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -2.6 0.4 -2.2
Middle -3.0 0.4 -2.6
Top -2.8 0.4 2.4
Channel Corrected PSD Corrected PSD Corrected PSD CoPr:tr)tir};dz-I;gSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -1.0 -1.9 -2.2 2.7
Middle -1.3 -2.6 -2.6 2.5
Top -1.3 -3.4 -2.4 2.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.7 3.2 0.5 Complied
Middle 25 3.2 0.7 Complied
Top 2.2 3.2 1.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =
RefLevel 35.00 dBm  Offset 26,95 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
L an 2068 BWT 57 VBW 3MH:  Mode auto FFT o att ¢ BWT 57y VBW 3MHz  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 1.35 dikm) m1[1] 1.68 dikm)
o 5.526832290 GHz| Ao 5506296990 GHz
bl bl
0 cdéim 0 cdéim
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Cater 11 MAR 2020 13 24.07 Pate: 11 MAR 2020 13375

Bottom+1 Channel

<f

Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT

SGL Count 200/200

@ 17m view

mi[1]

1.70 dEim|
5.707212900 GHz|

CF 5.7 GHz 32001 pts

11806763
Pater 11 MAR 2020 132636

Hpan 30.0 MHz

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Top Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 2.27 dBmy m1[1] 2.93 dBmy
Ao 5.510604110 GHz| Ao 5502735540 GHz
20 20
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Bottom+1 Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
o att 2068 BWT 57 VBW 3MHz  Mode Auto FFT
SGL Count 200/200
@ 17m view
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20
0 cém
0de
—
-10
! \
!
20 8 4 Y
\
e AN
—_ T -
|0 cEm-
~50 cBm-
40
CF 5.7 GHz 32001 pts Hpan 30.0 MHz
J G v
11908763
Pater 11 MAR 2020 132641
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Top Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,95 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,95 0b @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 2.64 dBmy m1[1] 3.01 dBmy
Ao 5.515786070 GHz o 5572000220 GHz]
20 20
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Bottom+1 Channel Middle Channel
Spectrun ] =
Ref Level 35.00 dim  Offset 26.95 di & RBW 1 MHz
o att 2068 BWT 57 VBW 3MHz  Mode Auto FFT
SGL Count 200/200
@ 17m view
Mi[1] 2.82 dikm)|
30 5.604309550 GHZ
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -8.1 1.3 -6.8 -5.9 1.3 -4.6
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -8.0 1.3 -6.7
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr\?Ich'[i:;jz-I?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -6.8 -4.6 -6.7 -14
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -1.4 3.2 4.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Spectrum | =

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

M1[1] .10 dem)
30 cBm 5496447920 GHzj

20 dBm:

-60 dém

CF 5.5 GHz 32001 pts Span 200 MHz

11806763
Cate: 15 FEB. 2000 142440

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrun ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1]

30 dBm-

20 dBm:

-60 dém

CF 5.5 GHz 32001 pts Span 200 MHz

11806763
oater 14 FEB 2000 142557

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
SGL Count 200/200
@ 17 View
M1[1] 8.001 dim)
30 dBm- 5.493008340 GHz|
20 dim
U cem-
0de
5
o — - | —
/ \
2068 v Y
|
! \
30 \
= i
50
60 dém:
CF 5.5 GHz 32001 pts Hpan 30.0 MHz
J] G we
11808763
Cater 15 FEB 2020 142715

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+24+3 / PWL 16 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 2.7 1.3 -1.4 -3.5 1.3 -2.2
Middle -2.5 1.3 -1.2 -34 1.3 2.1
Top -2.9 1.3 -1.6 -4.0 1.3 2.7
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -3.6 1.3 -2.3
Middle -3.9 13 -2.6
Top -4.4 1.3 -3.1
Channel Corrected PSD Corrected PSD Corrected PSD CoPr:tr)tir};dz-I;gSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -1.4 -2.2 -2.3 2.7
Middle -1.2 2.1 -2.6 2.6
Top -1.6 2.7 -3.1 2.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.7 3.2 0.5 Complied
Middle 2.6 3.2 0.6 Complied
Top 2.1 3.2 1.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =
RefLevel 35.00 dBm  Offset 26,95 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att ¢ BWT 57y VBW 3MHz  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 2.68 dBm) m1[1] 2.55 dBm)
Ao 5516767600 GHz, o 5576829470 GHz,
bl bl
0 cél 0 cél
1 Al
¢ IS N S SN E— 0 dem / = T T —
10 4 -10 dém
vi N
/ Y 7 Y
\ \
] \ o0 o
il
/ \ / \
30 30 d8 ~
_ \___ - ~]
40 =]
<50 cem- <50 cem-
40 dBm 40 dBm
CF 5.52 GHz 32001 pls Hpan 300 MHz CF 5.58 GHz 32001 pls Hpan 30,0 MHz
— p—— —
(NI v . J (NI v
TiEEe 1506763
Pater 11 MAR 2020 141815 Cater 11 MAR 2020 14210

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 2.91 dem|
5.694627360 GHz|

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 14 FEB 2030 155510

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 2

Spectrur ] l‘.g} Spectrur l‘.g}
RefLevel 35.00 dBm  Offset 26,95 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
e Att 20 6B BWT 5T VBW 3IMH:  Mode Auto FFT o Att 57 VBW 3MHz Mode Auta FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 3.50 dBmy m1[1] .44 dBm)
Ao 5.523496770 GHz Ao 5581169960 GHz|
bl bl
0 cdéim 0 cdéim
0 e S 0 e
e | R M ——e— —_
-10 f/ v -10 d8
{ Y \
p " f I\ P - 1
20 + ¥ 20 T
f \ \
30 d8 -30 dém
— \,_ — -“"‘-.,_
-46— B -40 cBm: =
50 <50 cem-
40 40 dBm
CF 5.52 GHz 32001 pls Hpan 300 MHz CF 5.58 GHz 32001 pls Hpan 30,0 MHz
— p—— —
(NI v (NI v
TiEEe 1506763
Pate 11 MAR 2020 141828 Cater 11 MAR 2020 142197

Bottom+1 Channel

.Jg‘!

SGL Count 200/200

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT

57w VAW IMH:  Mode suto FFT

@ 17m view

Mi[1] 3.98 dem|
5.696413240 GHz|

32001 pts Hpan 30.0 MHz

11806763
oate 14 FEB 2030 155628

Result: Pass

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

Spectrun ] = Spectrun ] =
RefLevel 35.00 dBm  Offset 26,95 i @ RBW 1 MHz Ref Level 35.00 d8m  OMfset 26,05 05 @ RBW 1 MHz
L an 08 BWT 57 VAW 3IMHz  Made Auta FFT o att ¢ BWT 57y VBW 3MHz  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
mi[1] .63 dim)| mi[1] .85 dim)|
Ao 5.517178210 GHz] o 5577256020 GHz|
bl bl
0 cdéim 0 cdéim
] o ]
U RN —t — | —
- N —
-~
10 .-‘r/ -10 dém r’/
' / Y
{ Y ! i
20 ll 20 g8 II' il
/ \
= 4
e
e T T T
- -] - ~
40 ]
30 30
40 40
CF 5.52 GHz 32001 pls Hpan 300 MHz CF 5.58 GHz 32001 pls Hpan 30,0 MHz
— p—— —
(NI v . ) J (NI v
11806763 11806763
ate: 11 MAR 2020 141831 Pate: 11 MAR 2020 14:21:23

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 1.41 dBm|
5.702535860 GHz|

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 14 FEB 2030 155745

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+24+3 / PWL 13 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.1 2.0 -7.1 -8.6 2.0 -6.6
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -9.8 20 -7.8
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr\?Ich'[i:;jz-I?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -7.1 -6.6 -7.8 -2.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.6 3.2 5.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Result: Pass

SGL Count 200/200

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VBW IMH:

Made auta FFT

@ 17m View

Mi[1]

30 dBm-

495801070 GHz|

1.12 dibn

20 dBm:

-60 dém

CF 5.5 GHz 32001 pts

11806763
oater 146 FEB 2030 142345

Hpan 30.0 MHz

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrun ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200
@ 17m View

M1[1] .60 dem)

30 dBm- 5.492788040 GHz|

20 dBm:

A0d8m ] — SN

-60 dém

CF 5.5 GHz 32001 pts Span 200 MHz

11508763
Cater 15 FEB 2020 143003

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Result: Pass

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 5T VAW IMH:  Mode auto FFT
SGL Count 21

0B BWT
00/200

@ 17m View

Mi[1]

30 dBm-

20 dBm:

A

-60 dém

CF 5.5 GHz 32001 pts

11508763

ate: 15 FEB. 2000 143120

Hpan 30.0 MHz

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 14243/ PWL 16 /9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -3.4 2.0 -1.4 -4.3 2.0 -2.3
Middle -3.3 2.0 -1.3 -4.4 2.0 2.4
Top -3.9 2.0 -1.9 -5.9 2.0 -3.9
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -4.7 2.0 -2.7
Middle -4.4 2.0 -24
Top -5.2 2.0 -3.2
Channel Corrected PSD Corrected PSD Corrected PSD CoPr:tr)tir};dz-I;gSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -1.4 -2.3 -2.7 2.4
Middle -1.3 -2.4 -2.4 2.6
Top -1.9 -3.9 -3.2 1.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.4 3.2 0.8 Complied
Middle 2.6 3.2 0.6 Complied
Top 1.6 3.2 1.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 1

Spectrun ] = Spectrun ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200

@ 17m view @ 17m view

mi[1] .36 dim)| mi[1] .32 dim)|

o 5.517379770 GHz| o 5581108090 GHz|
20 20

0 cé 0 cé

o - o L

T _"-\\/——h-—’”_“—--\ ] _\\
10 -10 g8
i \ 7 \
f ! ! \
y h
il il
] \
/
3068 - 30
P [~ y

" T | -

40 dEm 20

30 30

40 40

CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz

— —— —
(NI v . ) J (NI v

11808763 11808763
Cater 15 FEB 2020 144802 Cater 15 FEB 2020 1507 45

Bottom+1 Channel Middle Channel

Spectrur ] =

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
b Att 2068 BWT RN VAW 3 MH:  Mode suto FFT

SGL Count 200/200
@ 17m view

Mi[1] 3.87 dem|

30 dBm 5.695854500 GHz|
20

0 dém

0 i

PN -
}/— —t -~
10
’Ir Y

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate: 14 FEB 2030 160007

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 2

Spectrur ] = Spectru ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 4.34 dBm) m1[1] 4.35 dBmy
o 5.518974410 GHz o 5581349020 GHz|
20 20
0 cém 0 cém
o o ;
o — ] ] I S a  E T
10 7 10 ;
/| \ Fi |
\ i 1
20 \ 20 1 1
kY /
I / 1
OO 4 e \
_ 7 M
0 \ = E] =
~50 ¢k 50
40 40
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v . I J G v
11908763 11908763
Cater 15 FEB 2020 144520 Fater 15 FEB 2000 150503

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT

SGL Count 200/200

@ 17m view

Mi[1] 5,02 dem)
30 dém 5.696540730 GHz|

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate 14 FEB 2030 160125

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
o att 2068 BWT 57 VBW 3MHz  Mode Auto FFT o att 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 4.68 dBm) m1[1] 4.38 dBmy
o 5.526236060 GHz o 5582387740 GHz]
20 20
0 cé 0 cé
o - o
——— —— T — —— S -
_ — T - — L
10 * -10 g8 v =
/ /|
{ \ ! \
{ A / 4
il 7 ‘ 2068 i \
Y \ / \
-30 dém: -30 g8 it
- ]
— — | -
e = 20 ]
50 50
40 40
CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v i I J G v
11908763 11908763
Cate: 15 FEB 2020 145037 fate: 15 FEB 2020 151021

Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1]
30 dBm 5.701403390 GHz

CF 5.7 GHz 32001 pts Span 200 MHz

11806763
oate 14 FEB 2000 1602 &2

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -7.3 1.2 -6.1 -4.7 1.2 -3.5
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -6.9 1.2 -5.7
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr\?Ich'[i:;jz-I?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -6.1 -3.5 -5.7 -1.0
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -1.0 3.2 4.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1]

30 dBm-

20 dBm:

32001 pts

Hpan 30.0 MHz

11806763
oater 14 FEB 2030 161332

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna/ Port 2

Spectrum | =

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1] 2,67 detm|

30 dBm- 5.497675070 GHz|

20 dBm:

-60 dém

CF 5.5 GHz 32001 pts Span 200 MHz

11508763
Cater 15 FEB 2020 18 1445

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Result: Pass

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT 575 VAW 3IMH:  Made Auta FFT
SGL Count 200/200
@ 17m View
M1[1]
30 dim 502
20 dim
I cem-
0de
_ 2 -
§ - -
-10
i
w0 ! \
20 7 r
A
! A
-30 dém:
/ .
et |
=<0 GEm:
50
-60 d&m:
CF 5.5 GHz 32001 pts Hpan 30.0 MHz
J (NN v
11808763
Cate: 15 FEB 2020 181507

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -6.1 1.2 -4.9 -5.8 1.2 -4.6
Middle -2.7 1.2 -1.5 -3.5 1.2 -2.3
Top -3.2 1.2 -2.0 -4.0 1.2 -2.8
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -5.9 1.2 -4.7
Middle -4.0 1.2 -2.8
Top -4.0 1.2 -2.8
Channel Corrected PSD Corrected PSD Corrected PSD CoPr:tr)tir};dz-I;gSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -4.9 -4.6 -4.7 -0.6
Middle -1.5 -2.3 -2.8 1.9
Top -2.0 -2.8 -2.8 14
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 -0.6 3.2 3.8 Complied
Middle 1.9 3.2 1.3 Complied
Top 1.4 3.2 1.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna/ Port 1

Top Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 6.09 dBmy m1[1] 2.72 dBmy
Ao 5.524904850 GHz| Ao 5574677980 GHz|
0 0
0 cim 0 cim
0 dé: 0 dé: 4.
11 I =S — N
~ e L~ —
10 7 -10 6B v
\ / \
{ \ i '\
o / \ oE /
] T Y
/ \
-30 68 -30 68
) _F/ ~— ) \\‘H
=i Gam = 20 d8
~50 cBm- <50
50 60 6B
CF 5.52 GHz 32001 pis Span 30.0 MHz CF 5.58 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
Fater 15 FEB 2000 163024 Fater 15 FEB 2000 164554
Bottom+1 Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna/ Port 2

Top Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 5.76 dBmy m1[1] 3.46 dBmy
Ao 5.517901000 GHz| Ao 5573456450 GHz
20 20
0 cém 0 cém
0de 0de
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7 i
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Bottom+1 Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o att 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
@ 17m view
mi[1] 4.04 dikm)
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0de 1
I S e
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! “._
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. / \ i
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna/ Port 3

oater 14 FEB 2000 163258

Spectrun ] = Spectrun ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view

m1[1] 5.94 dBmy m1[1] 3.96 dBmy

Ao 5522264930 GHz| o 5582400860 GHz]
20 20

0 cém 0 cém

0de 0de t

x ] - B e BN e, Lo
10 10 yi
/ . / \
/ \ \
20 8 . 20 d8m 4 4
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— e - e
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— —— —
G v G v
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oate: 14 FEB 2000 164528

Bottom+1 Channel

.Jg‘!

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

@ 17m view

mi[1]

4.03 dEm|
5.706514480 GHz|

32001 pts

Hpan 30.0 MHz

11806763
oater 14 FEB 2030 175032

Top Channel

Result: Pass

Middle Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -7.1 25 -4.6 -6.3 2.5 -3.8
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -8.0 25 -55
Channel Corrected PSD Corrected PSD Corrected PSD CoIDr\?Ich'[i:;jz-I?SD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHz) (dBm/MHz)
Bottom -4.6 -3.8 -5.5 -0.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.7 3.2 3.9 Complied

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 5T VAW IMH:  Mode auto FFT
SGL Count 21

0B BWT
00/200

@ 17m View

Mi[1]

30 dBm-

20 dBm:

7.07 ditm)|
5.494921720 GHz|

32001 pts

Hpan 30.0 MHz

11508763

oater 14 FEB 2020 161302

Bottom Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrur ] :9_:
Ref Lovel 35.00 dEm  OMset 26.90 05 w RBW 1MA:
b Att 2068 BWT LR T VAW 3 MH:  Mode suto FFT
SGL Count 200/200
@ 17 View
mi[1] .30 dEm)
30 dBm- 5.503660820 GHz|
20 dBm:
U cem-
Dde m
— X
e — T
uj / 5
/ L)
<208 7 T
A
30
| T —
e =
50
60
CF 5.5 GHz 32001 pts Span 200 MHz
J1 (D v
11806763
Jpate: 16 FEB 2020 161318

Bottom Channel

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Result: Pass

Spectrur ] :9_:
Ref Level 35.00 d8m  Offset 26,30 09 = RBW 1 MHz
o att 208 BWT 57 VBW 3MH:  Made uta FFT
S5L Count 200/200
@ 17m View
M) 7.03 dBm
30 dom 5.502004310 GHz
20 dam
U cem-
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x
-10 g8 —— S
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1 o S .
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i) G we
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -7.4 25 -4.9 -7.6 2.5 -5.1
Middle -3.8 25 -1.3 -4.3 25 -1.8
Top -4.4 25 -1.9 -4.9 2.5 -2.4
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom+1 -8.2 25 -5.7
Middle -5.0 25 -2.5
Top -5.1 25 -2.6
Channel Corrected PSD Corrected PSD Corrected PSD CoPr:tr)tir};dz-I;gSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom+1 -4.9 -5.1 -5.7 -11
Middle -1.3 -1.8 -2.5 2.3
Top -1.9 -2.4 -2.6 1.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 -1.1 3.2 4.3 Complied
Middle 2.3 3.2 0.9 Complied
Top 1.6 3.2 1.6 Complied

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrur ] = Spectru ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200

@ 17m view @ 17m view

m1[1] 7.41 damy m1[1] 3.82 dBmy

o 5515145780 GHz| o 5574802660 GHz]
20 20
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Bottom+1 Channel Middle Channel

.Jg‘!

Spectrur ]
Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

Mi[1] 1.41 dBm|
30 dém 5.694898280 GHz|

x
P — s, e
—— . ~

50 dam

CF 5.7 GHz 32001 pts Span 200 MHz
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Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 2

oate: 14 FEB 2000 163557

Spectrur ] = Spectru ] =

Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
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20 20

0 cém 0 cém

0de 0de T

o 1 _ nay
- ~ et N— e
-10 < -10 g8
F A
/ \ / \
20 de | ~ 2068 I_r nl
/ \ f \
e \ e \
B | = -

== EEm ] EL: ]
~50 cBm- <50

40 60 08

CF 5.52 GHz 32001 pts Hpan 30.0 MHz CF 5.58 GHz 32001 pts Hpan 30.0 MHz

— —— —
G v G v

11908763 11908763
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Bottom+1 Channel

.Jg‘!

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
SGL Count 200/200

@ 17m view

mi[1]

4,88 dEm|
5.693713320 GHz|

32001 pts

11806763
oater 14 FEB 2000 175323

Hpan 30.0 MHz

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

r@-

Ref Level 35.00 d8m O

ffset 26,00 08 & RBW 1 MHz

.Jg‘!

Ref Level 35.00 dBm  Offset 26,80 08 & RBW 1 MHz

oate: 14 FEB 2030 163715

oater 14 FEB 2030 165345

L ant 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT

SGL Count 200/200 SGL Count 200/200

@ 17m view @ 17m view

m1[1] 8.17 dBmy m1[1] 4.95 dBmy
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20 20
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0de 0de T
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32001 pts Hpan 30.0 MHz
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Result: Pass

Top Channel

Middle Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna

Duty Cycle Pl Duty Cycle Pl 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.7 1.4 -8.3 -8.9 14 -7.5
Middle -8.9 14 -7.5 -10.4 14 -9.0
Top -8.9 1.4 -7.5 -10.8 14 -9.4
Duty Cycle Correction | Port 3 Corrected PSD
Channel Port 3 PSD (dBm/MHz) (dB) (dBm/MHz)
Bottom -10.4 1.4 -9.0
Middle -9.6 14 -8.2
Top -10.8 1.4 -94
Channel Corrected PSD Corrected PSD Corrected PSD CoPrr?tr)tinl;:iz-I;SSD
Port 1 (dBm/MHz) | Port 2 (dBm/MHz) | Port 3 (dBm/MHZz) (dBm/MHz)
Bottom -8.3 -7.5 -9.0 -3.7
Middle -7.5 -9.0 -8.2 -3.6
Top -7.5 -9.4 -9.4 -4.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -3.7 3.2 6.9 Complied
Middle -3.6 3.2 6.8 Complied
Top -4.1 3.2 7.3 Complied

Result: Pass
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